
KIT NO. 9006565

Bumper Wheel Rework Kit
Models: T5/T5e/Speed Scrub 24--32

ALDI Stores

9006566 Rev. 00 (04--09) Tennant Company Customer Service: (800) 553--8033 or (763) 513--2850

This new kit is designed to replace and relocate the factory installed bumper wheels on 700mm disk models
manufactured between February 2008 and serial number 10422863 April 2009.

INSTALLATION INSTRUCTIONS:
Installation Time: 1 Hour
TOOLS REQUIRED: Drill with 3/8 or 9 mm bit,
13 mm Wrench and Phillips Screwdriver,

FOR SAFETY: Before installing kit, position the
machine on a level surface and remove the key.

Part No. Description Qty.
1023268 Bracket, Roller, Wall, Scb Head, 700mm 1
1022344 Bracket, Roller, Wall, Scb Head, 700mm 1
393135 Screw, Btn, M8 X 1.25 X 20, Blk 4
08713 Nut, Hex, Lock, M8 X 1.25, NL, SS 4
1014918 Wheel, 03.0D 0.88W 0.3B, w/Brushing, Rubber 2
606983 Screw, Trs, M8 X 1.25 X 40, Phl, PL 2
07791 Nut, Hex, Flng, M8 X 1.25 2

Kit Contents

1. Remove the old front bumper wheels from the scrub head and discard.

2. Assemble the new bumper wheels as shown.

LEFT SIDE
(Facing front of machine)

1014918
Wheel (2)

07791 M8
Flange Nut (2)

606983 M8x1.25
Screw (2)

1022344
Wheel Bracket

1023268
Wheel Bracket

RIGHT SIDE
(Facing front of machine)

393135 M8x1.25
Black Screw (4)

08713 M8
Lock Nut (4)

3. Using the below diagram as a template, drill four new 3/8” (9mm) holes in scrub head as described.

LEFT SIDE
(Facing front of machine)

Use this sheet of paper as a template to locate new holes

RIGHT SIDE
(Facing front of machine)

Machine Front

Drill 3/8” (9mm) holes

= 1.00 inch

Line up with
old hole

Line up with
old hole

Locate
new hole

Locate
new hole

Line up with
old hole

Line up with
old hole

Locate
new hole

Locate
new hole

TEMPLATE

ATTENTION: Before drilling,
make sure the new hole locations
match up with new brackets.
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